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1. Bf$EiR Sample Description

iV $i 14 Battery Description

CERIEZY BT E I FE a5 19
Sample Name Li-ion Battery Sample Model
LN ES BUE A&
_ 3.85V , 4200mAh
Nominal Voltage Rated Capacity
S TRIINT 2% 53k A7 BR A 7]
Laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.
e RYITH 2 X AR AT AP AL X B R IR F= Tk ) 5 19 HRE —. — 2
. 1, 2/F, Building 19, Junfeng Industrial Park, Chongging Road, Heping Community,
Testing Address ) o .
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China.
ZAEHAL RN JEAR i B 5 A PR A 7
Applicant Shenzhen Huafurui Technology Co., Ltd.
TRINTT R Ll X Bk IR A T B AL ORIE S IH IR B i A & IR (RO 4 S A1)
ZAC AL Sk 14 7% 1401, 1402 55
Applicant Unit 1401 &1402, 14/F, Jin qi zhi gu mansion (No. 4 building of Chong wen
Address Garden), Crossing of the Liu xian street and Tang ling road, Tao yuan street, Nan
shan district, Shenzhen. Guangdong province. China
A L Ll R B LA R
Manufacturer Zhongshan Tianmao Battery Co., Ltd.
i e 1L T MR AT A — 6 208 5
A AIress No. 208, Qianjin 1st Road, Xingianjin Village, Tanzhou Town, Zhongshan City
£ H4H & Packaging Description
VNGRS o RIS o
Outer package Paper Box Inner package Paper Box
AR 395*385*180 R HIAR
Dimensions mm* mm* mm Cushion Foam
B EE CERILEE 20 MAE
_ 7.609kg _
Gross weight Battery number 20Pcs/packing
AT 46 H 4 I 45 o
. 2020-04-28 = 2020-05-18
Client date Finished date
w3 T7 BARAA NS 5T A

Packaging type

Package including lithium batteries with equipment.
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2. £%7J5% Reference Method
(ST/SG/AC.10/1/Rev.20™) (A [ ¢ T-fa i it iz fi il H—— M A )
{Recommendations On The Transport Of Dangerous Goods-Model Regulations)

3. AT H Test Item
1.2 KERVE AL . 2R HEINR
1.2m Drop test. Gross Weight Measure

4. MR #: Conclusion

ZEIAFRENE K 1.2 KERTE AT, LS bR 240, A E RN EYBE), LB
Ll B AL, O B AR . 2B R E Ry 7.609kg (BHE).

This package is capable of withstanding a 1.2m drop test in any orientation without damage to
cells or batteries contained therein, without shifting of the contents so as to allow battery to battery
contact and without release of contents. The weight of the package is 7.609kg gross mass.

5. WX 752 Test Method
T R A AR TR A 6 X 1.2m B, WU T RERE.
The package of batteries is dropped from 1.2m, 6 times per package.See below schematic

diagram .
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6. MR K% Test equipment
AGC-BT-E013 k7% i34/l Drop test system
AGC-SA-E114 Hi-1-X-F Electronic balance
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7. LIS EIRIE % Test Environment Condition
&% Ambient temperature: 20~25 (C)
FXHEE Ambient humidity: 50~60 (%)

8. W iR%5H Test Data

LT H M 45 R Sy 7in
Test Item Test Result Conclusion
1. LA P R T AT A B
2. WEMBARD), FHEA SRS H
b CElH I S e A L fi A A 2 A e 0 K 32
1 om 3. WEWRA M 1.2 Kkvk A5
(i . AEE) 1,Wlthout dama.ge to cells or batteries The test paclfage is |
(Side\Edge\Angle) cont.amed thc.arfaln; capable of W|thst<.':md|ng
2,Without shifting of the contents so as to a 1.2m drop test in any
allow battery to battery (or cell to cell) orientation.
contact;
3,Without release of contents.
(EEZCESERYn
Gross Weight 7.609kg A% Pass
Measure

9. 5 & K Sample Photo

%514 Package:
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Authenticate the photo on original report only
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L
Statement
1A AR A F i T B AHEE NS 2 TR

This report is invalid without the special seal for report of AGC and the signatures of
approver.

2 AR TR ORI B TG R
This report is invalid if it is blotted out and deleted.

3 ZFLIAL AT IN &5 RA U, MRS 2 HiE 15 H N R3] SEH

If the applicant has any questions about results, shall submit to AGC within 15 days.

4 A U 2 7 FTIERE i 15T

This report is responsible for the sample provided by the client only.

SAREARNFIVER], AMFER ] ARG N
This report shall not be reproduced except in full, or extracted without the written
approval of AGC.

6. A4k 5 B AR N a5 L0 E oA
This report photocopy is invalid without the red chop.
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***End of report™**
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